
EAZZY 4 SPARE PARTS

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

4

5

3

1

2
7

6

8

9

10

11

12

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

Foot assembly

Platform assembly

Screw Ø4.75x16mm

License plate holder

Light kit

Rubber strap tor strorage

C-cable clip

Safety strap

Key K001~K010

Allen key

Clip 1.0”

Locking cable

140-1682-006-04D

3508-00455-01C

130-00751-16C

130-00754-01C

3522-00197-03C-01

47-0040-000-04

144-00009-19D

3509-00245-16C

3510-00054-99C

P.01/07EAZZY 4 / 2019/04/11



PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

SPARE PARTSEAZZY 4

1-1

1-2

1-3

1-4

1-5

1-6

1-9

1-7

1-8
1-11

1-10

Foot assembly

Retainer

Locking knob(Conic)

Washer Ø10.5xØ32

Square ring

Conical clamps

Square head bolt M10x50mm

Knob 5-16”

Nut 5/16”

T-bolt

Foot end cap

3509-00178-99C

3503-00127-002

3342-00006-04D

145-00055-13D

118-00146-00

140-0510-002-04D

3503-00098-16C

141-0225-001-04D

140-2525-002-04D

130-00610-01C

1-1

1-2

1-3

1-4

1-5

1-6

1-7

1-8

1-9

1-10

1-11

P.02/07



PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

SPARE PARTSEAZZY 4

1-22 1-21 1-20 1-19 1-18 1-17 1-16 1-15 1-12 1-131-14

130-00609-01C

140-0112-008-04D

3342-00022-04D

141-0112-003-04D

3209-00369-16C

142-1141-001-04D

145-00034-13D

130-00728-01C

142-1053-001-04D

142-2005-001-04D

140-1105-004-04D

Conic protector

Carriage bolt M12x105mm

Washer Ø13xØ25

Nylock nut M12x1.75

Integrated spanner

Washer Ø14.2xØ30

Pressing spring

Handle washer

Washer Ø5.3xØ12.8

Spring washer M5

Button head screw M5x10mm

1-12

1-13

1-14

1-15

1-16

1-17

1-18

1-19

1-20

1-21

1-22

P.03/07



PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

SPARE PARTSEAZZY 4

11

810

4

2 9

6

5

7

3

1

8

12

13

14

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

Platform assembly

Wheel support tube assembly 

Safety clip

End cap Ø1.25

License plate holder clip 

Right aluminium extrusion 

Left aluminium extrusion 

Screw Ø4.8x12mm

End cap

Plastic cover

Cradle assembly 

License holder Cap

Button head screw M6x55mm 

Nylock nut M6x1.0

130-00418-16C

130-00767-01C

130-00722-01C

3420-00019-44P

3420-00020-44P

140-1782-002-04D

130-00737-01C

130-00608-16C

3509-00326-16C

P.04/07

130-00718-01C

140-1106-013-04D

141-0106-001-04D



SPARE PARTS

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

2-1

2-2 2-3

2-4

2-5

2-6

2-8

2-7

2-9

EAZZY 4

130-00736-01C

130-00616-01C

130-00697-01C

3509-00319-01C

140-1782-002-04D

140-0306-034-04D

130-00637-16C

3509-00318-16C

130-00687-01C

Wheel support

Square end cap

Locking hook

T-knob

Screw Ø4.8x12mm

Hex bolt M6x60mm

Strap pad

Ratchet for wheel strap

Wheel strap 492mm

2-1

2-2

2-3

2-4

2-5

2-6

2-7

2-8

2-9

P.05/07



PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

SPARE PARTS

11-1

11-2

11-3

EAZZY 4

3509-00326-16C

130-00706-01C

130-00637-16C

Cradle

Ratchet strap 311mm

Strap pad

P.06/07

11-1

11-2

11-3



PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

SPARE PARTS

5-3

5-2

5-1

EAZZY 4

130-00721-01C

130-00720-01C

Light kit 1700mm 

Light kit bracket-right 

Light kit bracket-left

5-1

5-2

5-3

P.07/07


